INSTRUKCJA UZYTKOWNIKA - DRUKARKA 3D

Niniejsza instrukcja uzytkowania dotyczy modelu drukarki 3D: A8



WSTEP

1. Prosze sie upewnic, ze paczka nie jest uszkodzona.
2. Prosze sprawdzi¢, czy w paczce znajdujq sie wszystkie elementy.
3. W razie pytan prosze sie kontaktowac sie z dostawca,.



LISTA ELEMENTOW

Item Material number Picture Name Item |Material number Picture Name QTY|

1-1 1700100001 H p";::’d fixed sluminum 1700200004 u Mainboard 1

12 | 1700200001 . bedm"""'m"'"' ot 1700300005 ." Left Z axis nut support | 1

1-3 1101900001 > Plastic nippers 1700300006 . Right Z axis nut support | 1

1-4 I 1.5M Power line 1300300001 ; ’ Wind mouth 1

)
15 | 1101900008 ‘ 5mm*160mm Screwdriver 1700300001 0 1.7M Belt 1
——

16 1700200002 ' Four parts below in this bag 1202200007 1.5M USB wire 1

Item | Material number | Picture Name Item |Material number| Picture Name QTY]
1-6-1 | 1700200003 m 4010 Fan 1700200005 nl 5015 Air blower 1

. Y axis belt bearing
1-6-2 | 1101200002 ‘ 4011 Cooling fin 1700300002 & bl 1
S
1-6-3 | 1101700001 | == |Fan cover 1700300003 . ;L"; Rt . 1
M3°45 Screw  2pcs Z axis Limit switch fixed

1-6-4 | 1700100003 , M3 Spacer 8pcs 1300100009 - plie 2

1-7 | 1700100004 g* :g::sb’g o 1300100004 m— Y axis motor support | 1
1-7-1 | 1700100005 m M3'18 screw  50pcs 1300100007 q ;::‘: e
1-7-2 1700100006 £33y M3 Nut 64pcs 1300100005 8 Z'::: belt fixation 9




Item | Material number | Picture Name Item |Material number| Picture Name QTY]
M8 Nut 16pcs
= 1700100007 :ﬁa M8 Spacer 12pcs 1300100010 . Guide rod back up plate | 6
) M4'8 screw 28pcs
1-7-4 | 1700100008 ﬁ e i 1300100020 | S |G e support plate 2
1-7-5 1700100009 M3*30 screw 14pcs 1300100012 A Filament support plate | 2
r . Filament support plate
L =
1-7-6 1700100010 = M3*12 screw 15pcs 1300100013 B connecting plate 2
- M2*12 screw  2pcs
1-7-7| 1700100011 | wing nut dpcs 1300100014 _ Screen baffle plate 1
Spring 4pcs
M3°20 screw 4pcs
1-7-8 | 1700100012 M2.3*10screw 2pcs 1300100008 ‘ ,7;':"‘:’ Mooy seppoit. | o
M3*25 screw 2pcs
Three parts below in this 8GB TF card and card
1-8 | 1700200006 bag 1700200007 ﬂ reader 1
Item | Material number | Picture Name Item [Material number| Picture Name QTY]
1-8-1 1202100006 Wire 65CM 1300100017 S Bottom support plate 1
1700200013 Z Limit switch A 20CM
1-8-2 | 1700200014 X Limit switch B 50CM 1300100016 | MECNM [10p support plate 1
1700200014 Y Limit switch C 50CM
1300400003 Pillar washer M3°7 [
183 | 1300400004 | Pillar washer M3'15 4pcs 1300100011 Back plste 1
-
19 | 1700100013 2;* NN . 1300100015 o plate 1
== 1101900010 1 3mm*130mm Screwdriver 1700300024 % Support plate lock plate | 2
1101900004 Hex wrench M1.5
1101900006 Hex wrench M2
1-9-2 1101900005 Hex weanch 25 1300100019 u Z axis motor fixed plate | 2
1101900007 Hex wrench M3
1-9-3 | 1101900002 I Open spanner 1300100003 & Y axis motor fixed plate | 1




Item | Material number | Picture Name Item |Material number| Picture Name QTY]
1-10 1300500005 @ Four parts below in this bag 1700100016 . Extruder 1
1-10-1 1300500001 4.5M Winding pipe 1700200008 X axis motor 1
1-102 1300900001 “ |Belting 1700200009 Y axis motor 1
1-10-3 1300400006 R clip 1700200010 Z axis motor 2
1-10-4 1300400005 Locating piece 1101300008 w Linear bearing Y §
Item | Material number | Picture Name Item |Material number| Picture Name QTY]
e |GUIde rod 436mm 2pcs
1-11 | 1700200011 | SRR [LCD 2004 screen 1700100014 e sorf Sl doce| B
. ; T type lead screw
M' X Motor 1!'.110 40CM Msou&“m 2“’
Y Motor line 40CM Threaded rod
1-12 1202100031 Left Z Motor line 40CM 1700100015 o 5
: : M8°400mm 2pcs
Right Z Motor line 90CM Threaded rod
Extruder Motor line 90CM M8*150mm 1pcs
PR
1-13 1700200027 N Heat bed line 900K 1200100002 \/ Power Supply 1

Przed rozpoczeciem montazu prosze sie upewnic czy w zestawie znajdujqg sie
wszystkie elementy.



NAZWY KOMPONENTOW

Screen
7 Leading Rod 40Fan
Z Threaded Rod I 50Soprador

X Limit §w1tch |
~_ Allll

&(
|

i
i

X Leading Rod

,' .

Extruder Motor

Extruder Power

Y Motor
Y Limit Switch

Z Limit Switch

Mainboard

Hotbed
Z Left Motor Z Right Motor

Y Threaded Rod

Y Leading Rod

Wyswietlacz
Prowadnica Z

Pret gwintowany Z
Krancodwka osi X
Silnik X

Ekstruder
Kranhcodwka osi Z
Ptyta gtdwna

9. Lewy silnik osi Z

10. Wentylator
11.Dmuchawa
12.Prowadnica osi X
13.Silnik ekstrudera
14.Zasilacz

15.Silnik osi Y
16.Krancowka osi Y
17.Stot roboczy
18.Prawy silnik osi Z
19.Pret gwintowany osi Y
20.Prowadnica osi Y

©NOOA LN~



MONTAZ - KROK 1

Name and Qty. of printer parts
Item Name of parts QTy.

ASSQ m b ly Ste p 1 1 Bottom support plate 1 Q N3

2 To
p support plate 1 o
3 Side support plate 2
Please be aware the screw holesisin |[ 4 M3*18 Screw 12
red circles 5 M3 Nut 12

il

e

Step 1

Czerwone koétka to otwory na sruby



MONTAZ - KROK 2

Assembly Step 2

Please be aware the screw
holes is in black circles

Before Assembly

Czarne koétka to otwory na sruby

Name and Qty. of printer parts
Item Name of parts QTY.
1 Step 1 1
2 | Support plate lock plate 2
3 M3*18 Screw 4
4 M3 Nut 4
After Assembly




MONTAZ - KROK 3

Name and Qty. of printer parts

Name of parts

QTy.

Back plate

Y axis motor

Y axis motor support

Y axis motor fed plate

Assembly Step 3

Y axis motor and wire 400mm

E K

Y axis position switch
e

Rear fixing plate

C

LS

-

700mm

Silnik osi Y i przewdd 400 mm
Ptytka montazowa do silnika
Przetgcznik pozyciji osi Y

Tylna ptytka montazowa

<
.

Y axis Limt switch fixed plate

Y axis Limit switch C 70CM

M3"12 screw

M2"12 screw

I O INI|IO|ON|&|WIN|-

M3"18 screw

o

M3 Nut

alan|dla|lwlalala

J‘




MONTAZ - KROK 4

Assembly Step 4

Before Assembly

Name and Qty. of printer parts

Item Name of parts QTy.
1 Step 2 1
2 Step 3 1
3 M3*18 screw 4
4 M3 Nut 4




MONTAZ - KROK 5

Name and Qty. of printer parts
Item Name of parts QTy.
1 Y axis belt bearing support 1
Assembly Step 5 2 Front plate 1
3 M3*18 screw 2
4 M3 Nut 2
Before Assembly After Assembly

-




MONTAZ - KROK &

Pret gwintowany 400 mm

e O

Name and Qty. of printer parts

Name of parts

QTY.

Step 4

1

Step 5

1

Threaded rod 400mm

2

M8 Nut

12

DN | WIN| -

M8 Spacer

12




MONTAZ - KROK 7

Name and . of nter parts
Assembly Step 7 mr temesesTaw
Step 6
Y axis Guide rod
Guide rod back up plate
Linear bearing

M3*18 Screw
M3 Nut

DN | BRI -
BN B B B L

Before Assembly After Assembly

Prowadnica osi Y 380 mm



MONTAZ - KROK 8

Name and Qty. of printer parts

g Item Name of parts QrTy.
Assemb|y Step 8 w 1_|Hot bed fixed aluminum plate| 1
M4*14 2 Y axis belt fixation clamp 2
3 M4*14 screw 4

Attention: Leave vacancy between belt fixation
clamp and hot bed fixed plate for belt positioning.

Before Assembly

Uwaga: pozostaw wolne miejsce pomiedzy mocowaniem pasa i ptytg montazowqg

stotu roboczego dla pozycjonowania pasa




MONTAZ - KROK 9
‘ Name of QTY. of printer part

Assembly Step 9 @ \ [ 1

M4*8 2
Screw 16

Before Assembly

Attention: Please diagonally tighten the screws when all are in there place

UWAGA: sruby nalezy dokreci¢ po przekgtnej




MONTAZ - KROK 10

Name and Qty. of printer parts

tem Name of parts QTy.
Assembly StEP 10 1 Belt 1

Attention: Belt is for X&Y axis transmitting .Cut the length you
need to each transmission shaft. The belt is 1.5m in total and 10-20
cm left after installation.

UWAGA: pas jest przeznaczony dla osi XY. Nalezy docig¢ odpowiedniq dtugosc
pasa. Catkowita jego dtugosc wynosi 1,5m, po odcieciu i zamontowaniu powinno
zostac 10-20 cm.



MONTAZ - KROK 11

wing nuts will keep the height of hot bed level as well as
Assembly Step 11 firming the hotbed.

Before Assembly
1/ 17
i/ i/
After Assembly

Name and Qty. of printer parts
Item Name of parts QTy.

Step 9
Hot bed

1
1
M3*30 Screw 4
4
4

Spring
M3 wing nut
SCrews snouia pe In tne pottom, ana

N B |WIN|-=

Nakretki motylkowe stuzg do poziomowania stotu roboczego oraz do jego
umacniania

UWAGA: sruby od stotu roboczego powinny znajdowac sie na spodzie



MONTAZ - KROK 12

Assemb|y Step 12 LAttention: This hole is for Z axis guide rod positioning

Before Assembly

dx

M3*30

Name and Qty. of printer parts
Item Name of parts Qry.
1 Step 10 1
2 Z axis motor 2
3 | Z axis motor fixed plate 2
4 | 7 axis motor support Plate 4
5 | Z axis Limit switch fxed plate| 2
6 | Z axis Limit switch A 20CM 1
7 M318 Screw 10
8 M3 Nut 12
9 M3"12 Screw 8
10 M3*25 Screw 2

UWAGA: ten otwor jest przeznaczony dia prowadnicy osi Z



MONTAZ - KROK 13

Assembly Step 13

<
M2.3*10

fﬂ

Name and Qty. of printer parts

Name of parts

QTy.

Step 11

Step 12

Right Z axis nut support

Guide rod back up plate

Z axis Guide rod 380mm

M3*18 screw

O IN|D| || WIN| -

M3 Nut

M2.3*10 Screw

N IN NN N | = -] -

After installation




MONTAZ - KROK 14

Assembly Step 14




MONTAZ - KROK 15

Assembly Step

Before Assembly

Name and Qty. of printer parts
Item Name of parts QTy.
1 Step 13 1
2 T type lead screw 345mm 2

Attention: loose the
jackscrew of elastic
coupling to place T
lead screw to the
bottom, then tighten
the jackscrew.

T lead screw 345mm After Assembly

UWAGA: poluzuj srube elastycznego mechanizmu, aby umiesci¢ pret gwintowany T
na dole, nastepnie dokrec srube



MONTAZ - KORK 16

Attention: Please keep A&B at the same level during X

Assem bly Step 16 | rods installation. Knock the guide rods with a hammer

slightlv if it’s hard to place

X axis Guide rod 436mm

4 ‘
2o

Before Assembly

N

UWAGA: podczas montazu pretdw X, stargj sie utrzymac A i B na tym samym

After installation

tighten the top
wire at the back

Name and Qty. of printer parts

Item

Name of parts

QTYy.

1

Step 14

2

X axis Guide rod

2

Linear bearing

poziomie. Jezeli prety ciezko wchodzq, uzyj mtotka z nieznaczng sitq.

Po instalacji dokre¢ tgczenie gory z tytu.




MONTAZ - KROK 17

Assembly Step 17

Before disassembl After disassembly

After disassembly

Loose M4*6 screws first,
then separate extruder
from L black aluminum
parts, remember to
keep the screws.

Najpierw poluzuj srube M4*6, pdzniej oddziel ekstruder od aluminiowego mocowania
L, pamietaj o zostawieniu Srub.



MONTAZ - KROK 18

Assembly Step 18

*&

Replace M3*20
screws with M3*45

Name of QTY. of printer part
Item Name of parts

Extruder taken from Step 16

40%10 Fan

40+*11 Cooling fin

Fan cover

N3*45 Screw

L2]
|M._-.-......5
.

OO | RN =

M3 Spacer

Zamien sruby M3*20 na M3*25

Otwory montazowe M3*45



MONTAZ - KROK 19

Assembly Step 19

Before Assembly

Name of QTY. of printer part

Item Name of parts Qry.
1 Step 15 1
2 Black Aluminum taken from Step 16 1

N4*8 Screw 12




MONTAZ - KROK 20

Assembly Step 20

Name of QTY. of printer part

Qry.

Attention: Install M4*6 screw. Tighten M6 Screw
on the throat with spanner till extruder is not

Item

Name of parts

1

Step 17

2

Step 18

1
1
1

3

N4+16 We taken from Step 16

loose.

After Assembly

UWAGA: zainstaluj Sruby M4*6. Dokrecaj srube Mé dopoki ekstruder nie bedzie luzny



MONTAZ - KROK 21

Assembly Step 21

Name of QTY. of printer part

Item Name of parts Qry.
1 Step 19 1
2 5015 Air blower 1
3 Wind mouth 1
4 3*18 screw 2




MONTAZ - KROK 22

Assembly Step 22

Parts name and quantity

Item Name of parts Qry.
1 X shaft motor 1
2 Left Z shaft nut support 1

4

M3*20 screw




MONTAZ - KROK 23

Name of QTY. of printer part

Assembly Step 23 =t of parts an.

1 Belt
H3*18 screw

N -

U3 Nut 4

Attention: Belt is for X,Y axis transmitting . The length of belt is
1.5m in total. Normally there’ll be 10-20cm left after installation.

UWAGA: pas jest dla osi X, Y. Catkowita dtugos$¢ pasa wynosi 1,5 m. Po instalacii
powinno zostac ok. 10-20 cm pasa.



MONTAZ - KROK 24

Assembly Step 24
g v




MONTAZ - KROK 25

Assembly Step 25

Name of QTY. of printer part

Item Name of parts Qry.
1 LCD 2004 screen 1
2 Pillar washer N3%7 4
3 Screen baffle plate 1
4 H3#30 screw 4
5 N3 Nut 8




MONTAZ - KROK 24

Assembly Step 26

Attention This is the wiring diagram of power supply. 1, 2, 3 seperately represent the line
of fire (brown),Zero line (blue), ground wire (yellow). 4,5, 6 represent negative pole (black)

(-);7,8,9 represent the positive pole (red) (+).To avoid danger , please assure the
installation is correct.

Y A A .

Brown blue yellow black (com) red +v)

1 -2 3 456 789

Schemat podtgczenia zasilacza. 1, 2, 3 oddzielnie reprezentujq linie ognia
(brgzowy), linia zero (niebieski), uziemienie (zo6tty). 4, 5, 6 reprezentuje biegun
vjemny (czarny) (-); 7, 8, 9 reprezentuje biegun dodatni (czerwony) (+). Prosze
upewnic sie o poprawnosci potgczenia.



MONTAZ - KROK 27

Assembly Step 27

Name of QTY. of printer part

Red circles stand for the power
screw holes

Item Name of parts QTY.
1 Step 22 1
Power Supply 12V 1

3 W3*12screw 3

Czerwone kota oznaczajg otwory montazowe zasilacza




MONTAZ - KROK 28

Assembly Step 28

Mainboard
- After Assembly
Name of QTY. of printer part
Item Name of parts QTY. p—

1 Step 23 1 e | '

2 Nainboard 1 4

3 N3+30 screw 4 \‘

4 N3 Nut 4

5 Pillar washer N3+15 4 p R KD

Ptyta gtéwna



MONTAZ - KROK 29

Assembly Step 29

Attention: Please use the corresponding wire , especially motor wire & limited switch wire.

Length of A8 Components Wire

NO. Option Length (mm)
1 Power supply wire 700mm
2 X motor wire 400mm
3 Y motor wire 400mm
4 Left Z motor wire 400mm
3 Right Z motor wire 900mm
6 X limited switch wire 550mm
7 Y limited switch wire 700mm
8 Z limited switch wire 200mm
9 Extruder motor wire 900mm
10 4010 Fan wire 1100mm
11 5015 Blower wire 1100mm
12 Heating pipe wire 1000mm
13 Extruder thermistor wire 1000mm
14 Hotbed wire 900mm
15 X Belt

16 Y Belt 1500mm
17 Screen wire 500mm

UWAGA: nalezy uzy¢ odpowiedniego przewodu, zwtaszcza silnika i przetgcznika



MONTAZ - KROK 30

Assembly Step 30

Attention: Please connect the electronics wire to each components correspondingly.

(X Motor)(Y Motor)(Z Motor)(Z Motor) (Extruder Motor)

(Hotbed)
(Extruder) (SD Card)
— (USB Cable)
(Power Supply)
(LCD Screen)
(X Endstop)
Note: Please make sure the ) (Y Endstop)
wire of the power supply connect (Z Endstop)
the connector in Max.

(Hotbed Thermistor)

UWAGA: nalezy poprawnie podtqgczyC przewody do ptyty gtdwnej, zgodnie ze
schematem.

Nalezy sie upewnic, ze zasilanie zostato podtgczone do odpowiedniego ztgcza.



MONTAZ - KROK 31

Name of QTY. of printer part

Assembly Step 31 fe]  emworpms [ am

1 Filament support plate 2

2 Filament support plate 9
connecting plate

Threaded rod 150mm

N8 screw

W3*18 screw

N

3 Nut




MONTAZ - KROK 32

Assembly Step 32 Installation Picture 1




